
sustainability

Review

Novel and Conventional Technologies for Landfill
Leachates Treatment: A Review
Vincenzo Torretta 1,*, Navarro Ferronato 2, Ioannis A. Katsoyiannis 3, Athanasia K. Tolkou 3

and Michela Airoldi 1

1 Department of Theoretical and Applied Sciences, University of Insubria, 46 Via G.B. Vico, Varese 21100, Italy;
michela_airoldi@hotmail.com

2 Department of Science and High Technology, University of Insubria, 46 Via G.B. Vico, Varese 21100, Italy;
navax90@hotmail.it

3 Laboratory of Chemical and Environmental Technology, Department of Chemistry,
Aristotle University of Thessaloniki, Thessaloniki GR-54124, Greece; katsogia@chem.auth.gr (I.A.K.);
tolkatha@chem.auth.gr (A.K.T.)
[...]
reactor of about 20%. However, a gradual decrease in organic removals was observed as the leachate
percentage increased [80] and HRT decreased [81].

The advantage of the process is biogas production, exploitable for energy recovery (0.160 L/g
COD removed) [82] concurrently with organics removal. Nevertheless, high energy amounts are
required and technical issues are common due to membrane fouling.

Anaerobic Filter (AF)

The AF is a fixed-bed biological reactor mostly used for food industries’ wastewater treatment.
It uses a submerged bed of packed media such as pieces of polyvinyl chloride (PVC) plastic, etched
glass and baked clay. Commercial media for use in AF are available either in the form of loose fill or
modular blocks fabricated from corrugated plastic sheets. The reactor packed with media with an
open-pored surface texture exhibited 78% COD removal efficiency, likely due to its higher retention
of attached biofilm [83]. The biomass is grouped into three main parts: biofilm at the bottom, which
is the largest amount; biofilm at the top, which has the highest specific methanogenic activity; and
nonattached biomass. The bacteria remain in the filter, providing a long solid retention time, even
though the HRT is much shorter. Soluble organic compounds in the influent wastewater pass in close
proximity to the biomass and diffuse into the surfaces of the attached or granulated solids. Here they
are converted to intermediates and to end products, specifically methane and carbon dioxide [84].

As introduced by other reviews [35], the ability of the anaerobic filters to reduce COD in leachate
from a partially stabilized (COD 3750 mg/L; BOD/COD = 0.3) landfill and from a relatively new
landfill (COD 14,000 mg/L; BOD/COD = 0.7) has been demonstrated by Henry et al. [85], where
substantial COD removals (90%) at organic loadings between 1 and 2 kg COD m3/d were achieved at
room temperature (21–25 ◦C) with HRTs of 24–96 h without any supplemental phosphorus injection.
However, the accumulation of the dissolved sulphide concentration in an AF, when treating a highly
alkaline, high-strength and sulphate-rich landfill leachate, inhibits both the activity of the sulphate
reduction and methanogenic processes. Wang et al. [36] suggested adding FeCl3 in order to improve the
process performance and methane production. Indeed, during the initial period when FeCl3 was not
added, COD was removed but with a declining efficiency. The efficiency of COD removal increased at
the point of FeCl3 addition, which reduced soluble sulphides and allowed the establishment of an active
methanogenic population to work in parallel with the sulphate-reducing population. At a loading
of 0.76 kg COD m3/d, on average 90% of the influent leachate COD was removed. This declined
progressively as the process loading increased step-wise, reaching a level of 73% at a loading of
4.58 kg COD m3/d; after this point there was a sharp decline in the COD removal efficiency when the
loading was increased to 7.63 kg COD m3/d at a nominal retention time of three days. Therefore, the
gradual decline in the COD removal efficiency could be a result of the decreasing retention time in the
reactor [36].

AF has several advantages over aerobic and anaerobic processes. It is more suitable for handling
high-pollutional-load wastewaters as it presents high substrate removal efficiencies at short hydraulic
retention times and high organic loading rates. It tolerates high hydraulic and organic overloadings
and it operates at lower HRTs, thus requiring smaller volumes. It is less expensive to construct,
to operate and to maintain since the volume of the sludge is low. It has adequate performance at
ambient temperature, and is less sensitive to moderate changes in pH or temperature, rendering AF
extremely useful for the treatment of seasonal effluents, such as landfill leachate [84]. Nevertheless,
it should be joined with other treatment solutions as its removal yields must be improved for aggressive
wastewater treatment.



Sustainability 2017, 9, 9 13 of 39

Anaerobic Ammonium Oxidation (Anammox)

Anammox is a novel technology developed in recent years that has a potential technical advantage
and economic efficiency for nitrogen removal from landfill leachate when compared with conventional
biological nitrogen removal processes [31]. The Anammox process occurs in nature at both low and
high temperatures and salinities. Anammox bacteria converts ammonium and nitrite to nitrogen
gas using CO2 as their carbon source for growth while the nitrite required for their growth may
be provided by aerobic ammonium-oxidizing bacteria [86]. Anammox (Equation (4)), nitrification
(Equation (5)) and the final results of their combination (Equation (6)) are reported below:

NH4
+ + NO2

− → N2 + 2H2O (4)

NH4
++ 1.5O2 → NO2

− + 2H+ + H2O (5)

2NH4
+ + 1.5O2 → N2 + 2H+ + 3H2O (6)

Therefore, Anammox systems are influenced by factors such as influent nitrite and organic
concentrations and need to be optimized. Indeed, Anammox is a slow-growing autotrophic bacteria
(fed by CO2) and if organic matter is present, heterotrophic bacteria (fed by organics) can grow faster,
competing with Anammox, which is overcome within the process. Indeed, the influent organics
concentration should be kept below 800 mg/L, which facilitates Anammox [87].

Wang et al. [37] introduced a combined continuous-flow process of nitrification and Anammox
applied to treat mature leachate. An anoxic/aerobic reactor and an up-flow anaerobic sludge blanket
(UASB) were combined. The anoxic/aerobic treatment reduces COD and NH4-N, while nitrogen
removal is achieved in the subsequent UASB via Anammox. Under concentrations of influent ammonia
and COD which were respectively 1330 mg/L and 2250 mg/L, the removal efficiencies of TN and
COD reached 94% and 62% respectively [37]. Another study included partial nitrification using a
sequencing batch reactor (PN-SBR) followed by a Anammox hybrid reactor (HAR), which consists of a
suspended biomass layer in the bottom part and a bio-carrier bed in the upper part, run at the influent
total ammonia concentrations (TAN) of 500 mg N/L and 1000 mg N/L. The obtained TN removals
were 93% ± 1% and 81% ± 1.2% at nitrogen loading rates of 4.3 kg TN/m3 d and 8.3 kg TN/m3 d,
respectively, while the COD removal ranged from 14% to 46% [38]. Hence, Anammox is a sustainable
and suitable solution for leachate treatment even if coupled with other treatment systems such as
reactors designed for nitrification/ denitrification, as suggested by other reviews [7]. Particularly,
Anammox is highly recommended for old leachate with non-biodegradable COD and lots of nitrogen.

3.2. Physical-Chemical Treatment

Physical-chemical treatments are necessary when the leachate quality and landfill age do not allow
achieving release standards by only applying a biological treatment. Indeed, biological treatments
have poor efficiency against certain substances such as metals or halogenated bio-refractory organic
compounds (AOX). Therefore, physical-chemical treatments are suggested for the removal of refractory
substances from stabilized leachate, and also as a refining step for biologically treated leachate.
Prior to discharge, an additional effluent-refining step using physical-chemical treatments, such as
chemical precipitation, activated carbon adsorption and ion exchange, can be carried out on-site [88].
Chemical-physical treatments are manifold and each of them contributes differently to leachate
treatment. For instance, in ion-exchange, adsorption and membrane filtration are the most frequently
studied for the treatment of heavy metal wastewater [89]. The most important solutions are reported
in this section and the pollutant removal efficiencies are proposed in Table 2.



Sustainability 2017, 9, 9 14 of 39

Table 2. Leachate pollutant removal rates by physical-chemical treatment.

Technology References
Pollutant Removal Rates (%)

COD BOD NH4-N TN PO4
3− Cl− Heavy Metals Fe SS SO4

2− Turbidity

Flocculation/Coagulation [90] 79 90 93

Membrane Process

MF [91] 99.6 98.3
NF [92,93] /, 96 /, 42 /, 57 70, / /, 92
RO [93,94] 99, / 99.9, / 98, 97

Air Stripping [95–97] 89, 85, 99.5
Adsorption [88,98] /, 90 /, 40 84,/ /, 80–96 77, /

Chemical Precipitation [89,96] 50, / 85, / /, 92–100
Ion Exchange [89,99] /, 94 55–100, /

AOP [100–102] 50, 70, 81 /, /, 83
Fenton [103–105] 60, 45, 85

Photo-catalysis [106,107] 56, 60

Electrochemical Processes

EC [108] 40–70 10–25
EO [109] 64–70 15–61

Note: /: Not Available.



Sustainability 2017, 9, 9 15 of 39

3.2.1. Flocculation-Coagulation

Flocculation is a treatment typically applied to enhance the ability of a treatment process to
remove non-settleable colloidal solids (such as surfactants, heavy metals, fatty acids and humic acids).
In particular, this process allows achieving the efficient removal of turbidity, SS and color, achieving
79% COD, 93% turbidity and 90% SS removal [110].

Flocculation can be introduced, combining coagulant compounds, such as pre-treatment before
MBR in order to prevent fouling issues [111]. Indeed, it is often used upstream of biological treatment
or reverse osmosis, or downstream with leachate final cleaning functions. The main coagulants are
aluminum sulfate, ferrous sulfate, ferric chloride and chorine ferric sulfate [112]. Landfill leachate
characterized by low pH values and high concentrations of organic material (22,520 mg/L COD) can
be treated effectively by FeCl3; flocculants that are able to achieve better removal efficiencies are [90]:

• FeCl3 (3000 mg/L): it removes 67.3% of COD and 87% of turbidity;
• FeCl3 (3000 mg/L) added with polyelectrolyte in variable quantities: it removes 64% of COD and

100% of turbidity.

In order to determine the best coagulant and/or flocculants, another important factor must
be considered, such as sludge production. According to Assou et al. [90], the most suitable
coagulant is FeCl3 at the concentration of 3000 mg/L with a sludge production of 700 ml/L. Recently,
relatively new types of coagulation reagents were developed in order to increase the efficiency of the
coagulation-flocculation process, such as pre-polymerized coagulants and an alternative mixture of
aluminum, ferric, and silicate salts incorporated together in a new product [113], which exhibited better
coagulation efficiency [114]. According to other studies, the addition of ferric or aluminum coagulants
to fresh leachates resulted in a 25%–38% reduction of COD values while higher removal capacities were
obtained for the partially stabilized leachates and the corresponding reduction exceeded 75% when
the pH value was adjusted to 10. Nevertheless, almost complete removal of color was obtained in all
cases [115]. Therefore, old leachate is more suited for coagulation pretreatment processes.

As regards the leachate organic load, this treatment does not seem to be in a condition to give,
by itself, results capable of achieving significant removal rates. However, a coagulant such as ferric
chloride allows removing color in similar trend as COD, turbidity and SS, suggesting that can be a
viable way to manage leachate problems [116].

3.2.2. Separation Treatments with Membrane Filtration

Depending on the size of the pores, the membrane physical separation process is classified by
micro-filtration (MF), ultra-filtration (UF), nano-filtration (NF); furthermore, another technology is
reverse osmosis (RO) which is an inverse pressure-driven technology applied within water desalination
or water potabilization plants [117]. UF is able to remove compounds in a field between 10−3 and
10−2 µm, while for the lower dimensions reverse osmosis is applied. The main materials used in the
construction of the membranes are cellulose acetate and aromatic polyamides; the arrangement may
be in floors, tubular modules, spirals and hollow fibers. The membranes are subject to phenomena of
clogging and fouling by a series of substances (organic, inorganic), which undermine the efficiency
and represent the main issue for applying these technologies for leachate treatments; it is therefore
necessary to include the washing steps.

The membrane separation treatments, in particular NF and RO, are considered one of the most
efficient treatments for landfill leachate as regards COD, SS and organics removals. This is because
they are flexible for all types of leachate: old, middle and young [118]. RO is the most suitable solution
for leachate treatment, concerning pollutant removal [7,15]. Nevertheless, this method also provides
some disadvantages:

• High transmembrane pressure: 50–60 bar required to win the osmosis pressure; it means that
high energy amounts are necessary;



Sustainability 2017, 9, 9 16 of 39

• The fouling phenomenon which entails frequent surface cleaning processes.

Ameen et al. [91] suggested passing a leachate sample through a conventional coagulation process
before being filtered through a hollow-fiber MF membrane. As a result, the hollow-fiber MF membrane
decreased the turbidity, color, total suspended solids, total dissolved solids and volatile suspended
solids in the leachate by 98.30%, 90.30%, 99.63%, 14.71% and 20%, respectively. Therefore, this study
provided the indication that MF is capable of removing a high percentage of solids from leachate
and might be considered as a polishing stage after onsite biological treatment for sanitary landfill
leachate [91]. Alternatively, NF is a membrane process between RO and UF. During NF, substances are
rejected by two principles: the rejection of neutral species by size (molecules larger than 200–300 g/mole
are rejected), and the rejection of inorganic ions due to electrostatic interactions between the ions and
the membrane. Metals such as cadmium, chromium, nickel, lead and zinc have a retention higher
than 70% [92] while BOD5 has a retention of 42%, COD of 96%, ammonia of 57% and sulphate of
92% [93]. Finally, RO is a very effective instrument for the purification of landfill leachate whether
all design criteria and specific requirements for landfill leachate have been taken into consideration.
Indeed, retention rates can achieve 99%, 99.9% and 98% for COD, ammonium and heavy metals,
respectively [93]. The pressure has an advantageous effect on the COD rejection, which increases from
96% to 98% when the operating pressure is increased from 20 to 53 atm, while the removal of metals
such as zinc, copper and cadmium is always higher than 97% [94].

3.2.3. Air Stripping

Air stripping is a physical-chemical method often applied with other technical solutions for
ammonia removal [119]. It consists of organic constituent separation through exposure to air or steam
flows. The volatile organic compounds (VOCs) are freed from the aqueous phase to the gas phase until
the state of equilibrium is reached. The process is applied for the treatment of old leachates, reaching
high efficiencies with increasing retention times and temperatures. As reported by other reviews [15],
an ammonium removal of around 89% at pH 11 and at a temperature of 20 ◦C for 24 h of treatment
can be achieved [95], while 85% [96] and 99.5% [97] of ammonium removal can be reached with 17 h
and 120 h of treatment, respectively. Consequently, this process requires generally high HRT and
pH values.

Besides the leachate quality, in particular pH and the ammonia nitrogen concentration, which
affects the removal of ammonia by stripping, the container configuration is another important factor in
ammonia stripping because the majority of ammonia is desorbed at the surface. As such, 65%–74% of
ammonia nitrogen can be removed in free stripping tanks with one day of retention time [120]. Then,
the contaminated gas, which causes a foaming phenomenon, is treated with H2SO4 and HCl, which
absorbs the ammonia extracted from the leachate. These substances must be able to absorb most of the
ammonia to prevent the emission of NH3 in the atmosphere, causing serious air pollution problems.

3.2.4. Adsorption by Activated Carbon (AC)